
 RF-1 

2012 ROARING FORK WATERSHED MANAGEMENT PLAN 
 

 
TABLE OF CONTENTS 
 
           Page 
1.0  WATERSHED OVERVIEW       RF-  3 
1.1 Geography and Hydrology       RF-  3 
1.2 Land Uses and Population Characteristics     RF-  4 
1.3 Watershed Water Quality Management     RF-  5 
 
 
2.0  WATERSHED WATER QUALITY ASSESSMENT     RF-  9 
2.1 Upper Roaring Fork Watershed      RF- 9 
2.2 Brush Creek         RF- 13 
2.3 Woody Creek         RF-14 
2.4 Snowmass Creek        RF-15 
2.5 Fryingpan River        RF-15 
2.6 Crystal River         RF-16 
2.6 Watershed Instream Flows       RF-19 
 
 
3.0  WATER QUALITY ISSUES       RF-21 
3.1 Point Source Issues        RF-21 

3.1.1 Municipal Discharges       RF-21 
[...]
rights that are senior in date to the CWCB instream flow appropriation dates can result in 
stream flows lower than the CWCB appropriation amount. 
 
The National Conservation Fund has donated senior water rights to the Colorado Water 
Conservation Board to insure protection of natural stream flows in Snowmass Creek. 
 
The City of Aspen has entered into an agreement with the CWCB for maintenance of in-
stream flows in Castle Creek (set at 12 cfs by the CWCB) through a systematic program 
of stream monitoring and administration of the City's water rights. 
 
It should be noted that the Roaring Fork River from the confluence with the Crystal River 
to the confluence with the Colorado River, and Four Mile Creek which flows into the 
Roaring Fork above Glenwood Springs, have no CWCB instream flow appropriation.   
A Colorado Water Conservation Board instream flow appropriation on Snowmass Creek 
(12 cfs year round) has received important attention.  In 1991, the CWCB initiated a 
review of its Snowmass Creek instream flow water right to verify that the Board's rights 
conformed to today's scientific standards.  Based on those standards, the Board 
determined that the 17 mile Snowmass Creek right should be segmented into three 
shorter reaches and that flow amounts should be split into summer and winter flows.  As 
a result of this review, Snowmass Creek Instream flow need determinations both 
increased and decreased, depending on the segment and time of year.  The Aspen 
Wilderness Workshop sought an Administrative Process Act (APA) review of the 
CWCB's decision to reduce its Snowmass Creek instream flow water right.  The Denver 
District Court upheld the CWCB's actions, and the decision was appealed.  The 
Colorado Supreme Court reversed the District Court's decision, holding that the CWCB 
did not have the authority to reduce an appropriation and that it must implement the 
terms of the original decree until that decree is modified by the water court.  A significant 
statement was made by the Supreme Court in its decision, declaring that the CWCB has 
a unique statutory fiduciary duty to appropriate the minimum stream flows necessary to 
preserve the natural environment to a reasonable degree. Application for Water Rights 
to Hines Highlands Ltd. Partnership 929 P.2d 718 (Colo.1996). 
 
In 2009, Pitkin County agreed to allow numerous water rights it owns to stay in local 

http://cwcb.state.co.us/technical-resources/instream-flow-water-rights-database/Pages/main.aspx


 RF-21 

rivers rather than be used for irrigation or other uses, accomplished through placing 
those water rights into a trust to be managed by the CWCB for use in Colorado’s 
Instream Flow Program.  If all the water rights are used for Instream flows, the Roaring 
Fork could see up to a 19 c.f.s increase in flows during the summer months.  The trust 
agreement is in part governed by House Bill 08-1280, passed by the Colorado 
legislature in 2008, and represents the first use of House Bill 1280 which permits this 
type of augmentation of stream flows using existing water rights on loan or lease 
arrangements to the CWCB for use in the Instream Flow Program.  More information on 
the project can be found at http://www.aspenpitkin.com/Departments/Healthy-Rivers-
and-Streams/.  
 
Also notable is the City of Aspen’s approach to managing their water rights in Castle 
Creek in order to protect instream flows while still providing for municipal needs.  Aspen 
has established the following priorities for the use of these water rights: municipal, 
instream flow protection, irrigation, hydroelectric.  
 
 
3.0    WATER QUALITY ISSUES 
 
3.1 Point Source Issues 
 
Point source problems were extensively evaluated by the Colorado Department of 
Health in 1974 as part of the Roaring Fork River Basin 303(e) Plan.  Point source 
treatment needs, consolidation of wastewater treatment facilities, waste load allocations, 
treatment alternatives and other related matters were addressed in the basin plan.  The 
principal problems addressed included the need for advanced wastewater capability at 
domestic facilities to protect Roaring Fork River and Brush Creek from toxicity due to 
discharges of ammonia, chlorine and BOD.  The plan also addressed the need for future 
consolidation of facilities in the El Jebel area as result of anticipated growth in the area.  
Since the adoption of the basin plan in 1974 and development of the 208 plan (which 
incorporated its recommendations), the development of wastewater treatment facilities 
has generally proceeded in accordance with the 303(e) Plan recommendations except 
for the mid-valley area consolidation opportunity.  Facility plans under Section 201 of the 
Clean Water Act have defined the precise treatment mechanisms and locations for 
wastewater treatment and have implemented the recommendations of both the 208 and 
basin plans. 
 
 
3.1.1 Municipal Discharges 
 
Table RF-1 lists the municipal and domestic wastewater treatment plants with average 
discharges of more than 10,000 gallons per day in the Roaring Fork watershed along 
with their Colorado Discharge Permit System number and their hydraulic capacity. 
 
 
Table RF-1.  Roaring Fork Municipal and Domestic Wastewater Treatment Plants 
CDPS Number Facility Name Responsible party Hydraulic capacity, 

MGD 
CO026387 Aspen WWTF Aspen Consol SD 3.0  
CO-0023086 Snowmass WWTF Snowmass W&SD 3.2 
COG588085 Aspen Village WWTF Aspen Village HOA. 0.051 



 RF-22 

COG588103 Woody Creek WWTF Woody Ck MHP 0.032 
COG588044 Lazy Glen WWTF Lazy Glen HOA 0.045 
CO-0031810 Sopris Village Sopris Village HOA 0.05 
COG588051 Ranch at Roaring Fork 

WWTF 
Ranch at Roaring 
Fork HOA 

0.10 

CO-0021491 Basalt WWTF Basalt SD 0.8 
CO0588105 Mid-Valley WWTF Mid-Valley Metro Dist. 0.99 
COX632003 El Jebel WWTF ?? 0.14 
CO-0023922 Redstone WWTF Redstone W&SD 0.05 
COG641094 Carbondale WWTF Town of Carbondale 0.995 
COG588085 Aspen Glen WWTF Roaring Fork W&SD 0.107 
 Mountain Meadows WWTF Mtn Meadows HOA 0.010 
CO0046124 Spring Valley WWTF Spring Valley SD 0.052 
COG588035 H Lazy F WWTF H Lazy F Mobile 

Home Park 
0.040 

COG588029 El Rocko WWTF El Rocko MHP 0.010 
CO-0038598 Ski Sunlight WTF Ski Sunlight, Inc. 0.05 
CO-0020516 Glenwood Springs City of Glenwood Spr. 2.3 
 
A more detailed list of the permitted wastewater treatment plants in Region XII is 
included in Appendix 3.  
 
Aspen Consolidated Wastewater Treatment Plant 
 
The Aspen Consolidated wastewater treatment facility is a tertiary treatment plant with 
3.0 MGD capacity that discharges to Segment 3 of the Roaring Fork.. Permitted 
Biological Oxygen Demand (BOD) capacity is 9,100 pounds per day.  The treatment 
facility consists of pretreatment works (bar screen, comminuters, and grit chambers), 
aeration basins, secondary clarifiers, nitrification filters, final filters (rapid sand filters), 
and disinfection.  The facility has an aerobic digester and two centrifuges for biosolids 
treatment.  Aspen Consolidated Sanitation District has an ongoing Capital Improvement 
Plan to address long-term capacity and treatment needs.  The plant has an excellent 
history of operation and compliance with its permit.  The district currently disposes of its 
biosolids at the county landfill.  The plant's current discharge permit was issued on 
November 21, 2008 and expires November 30, 2013. 
 
 
Snowmass Village Wastewater Treatment Plant 
 
The Snowmass Village wastewater treatment facility is a 3.2 MGD activated sludge plant 
with Rotating Biological Contactor (RBC) for effluent polishing which discharges to 
irrigation ponds and also directly to Brush Creek, Segment 4 of the Roaring Fork River.  
The plant was at 80% of capacity in March 1990.  An aggressive infiltration and inflow 
program was initiated in the late 1980's and the district performs annual TV surveillance, 
cleaning and repair.  Ammonia monitoring in Brush Creek was a condition of the 
previous permit, and at the next permit renewal (June 30, 1996), the permit may be 
changed to reflect new limits for total ammonia.  The new draft permit includes chronic 
total ammonia discharge limits ranging from 1.2 to 3.9 mg/L.  Biosolids disposal is 
accomplished by thickening and aerobic digestion, followed by disposal at a dedicated 
disposal site that accepts only sewage sludge from the Snowmass wastewater treatment 
works.  An expansion has been completed for an enlarged treatment works with an 



 RF-23 

average daily flow capacity of 3.2 MGD.  The treatment process is conventional 
activated sludge, fixed media nitrification (two rotating biological contactor basins), flow 
equalization pond and/or effluent filtration, and UV disinfection.  The renewal permit for 
this facility was issued September 6, 1996 and expired October 31, 2001.  This 
discharge permit is currently under an administrative extension of the existing permit 
(with a 1.8 MGD hydraulic capacity and 6,000 pounds BOD).  A draft renewal permit was 
issued in March 2002.  The renewal permit recognizes a hydraulic capacity of 3.2 MGD 
and an organic capacity of 6,000 pounds of BOD5 per day. 
 
Aspen Village Wastewater Treatment Plant 
 
The Aspen Village wastewater treatment facility is a 0.051 MGD aerated lagoon system 
which discharges to Segment 3a of the Roaring Fork River and is operated by Aspen 
Village, Inc.  Organic capacity is permitted at 120 pounds of BOD5 per day.  The facility 
consists of one lift station, two aerated lagoons with surface aeration, a polishing pond, 
and chlorination.  Since the facility is a lagoon, sludge removal is infrequent.  The plant 
has had problems with algal growth in the polishing pond, as it has residence time of 16 
days (the recommended residence time is three to five days).  No infiltration or inflow 
problems have been documented in the service area; the sewer mains are routinely 
flushed twice per year. A 3-inch Parshall flume measures the influent flow with a 
continuous flow recorder and totalizer.  The effluent flow is measured by a 3 ½ inch 
Parshall flume with a continuous flow recorder and totalizer.  
 
A compliance schedule was established for implementing a groundwater monitoring 
program.  The District is conducting monthly groundwater monitoring. The discharge 
permit was amended on December 12, 2008 and expires May 31, 2010. 
 
Woody Creek Wastewater Treatment Facility 
 
The Woody Creek Mobile Home Park is served by this facility, which has a design flow 
of 0.032 MGD.  This facility has previously not been permitted.  A permit is currently 
being developed by the Water Quality Control Division in 2002.  The facility is a 
mechanical plant which was designed to discharge to groundwater.  Preliminary effluent 
limits of groundwater discharge were issued in May of 2000 and surface water 
preliminary effluent limits were issued in January 2001.  
 
Rivers Bend Apartments 
 
This sequencing batch reactor, recirculating sand filter facility of 3,040 gallons per day 
facility was recommended for site approval with conditions by the NWCCOG in February 
2001.  The site application requested an organic loading of 7.34 pounds BOD per day.  
The facility serves 19 units or approximately 38 people. 
  
Lazy Glen Wastewater Treatment Plant 
 
The Lazy Glen wastewater treatment facility is a 0.045 MGD aerated lagoon with an 
organic capacity of 58 pounds of BOD per day that uses an aerated lagoon, rock filter, 
polishing pond and chlorination disinfection treatment process.  Discharge is to the 
Segment 3 of the Roaring Fork.  The facility serves approximately 290 people.  The Lazy 
Glen Mobile Home Park was included in the service area of the Basalt Sanitation District 
in July 1999.  The Basalt Sanitation District is the water quality management agency for 



 RF-24 

the service area.  The Lazy Glen Mobile Home Park operates the wastewater treatment 
plant and is the discharge permit holder.  The Lazy Glen area has been incorporated into 
the Basalt Sanitation District’s service area.  The Lazy Glen wastewater treatment facility 
should be managed and operated by the Basalt Sanitation District. 
 
Past problems have included inadequate chlorination, possible lagoon leakage and 
flooding.  The lagoon is not lined and will be required to meet new Water Quality Control 
regulations concerning discharge to groundwater.   No ammonia limits are needed due 
to the high calculated total ammonia effluent limits, based on stream flows and hydraulic 
loading.  Since the facility is a lagoon, sludge removal is infrequent.  Infiltration and 
inflow  (approximately 10,000 gallons per day during the spring) do occur.  A TV survey 
of the collection system will be done to identify problems.  The discharge permit for this 
facility expires December 31, 2004. 
 
Basalt Wastewater Treatment Plant 
 
The Basalt Wastewater Treatment facility is a 0.8 MGD plant with a headworks, 
oxidation ditch, secondary clarifiers, UV disinfection, and a polishing pond.  The plant 
discharges to Segment 3 of the Roaring Fork River.  The organic loading capacity of the 
pant is rated at 1,600 pounds of BOD per day.  The facility is operated by the Basalt 
Sanitation District and serves the Town of Basalt and surrounding area.  The discharge 
permit does not include limits for ammonia or ammonia monitoring as calculated limits 
were much greater than expected effluent concentrations.  Sludge from the facility is 
aerobically digested and de-watered with a centrifuge prior to ultimate disposal at the 
Pitkin County landfill which has a sludge composting program.  The discharge permit for 
the facility is currently on an administrative extension.  A new discharge permit 
application was submitted in February 2001.  A site application was approved by the 
Division in August 1999 for the 0.8 MGD hydraulic capacity.  
 
NWCCOG and its member jurisdictions have identified that Lazy Glen, Holland Hills and 
Wingo Junction can and should be included within the Basalt Sanitation District’s service 
area subject to the terms and conditions of the District’s rules, regulations and 
agreements.  These communities, located along Highway 82 less than two miles up-
valley of the Town of Basalt, were identified by the Basalt Sanitation District in their 1974 
201 facility plan as areas appropriate for service by the District.  
 



 RF-25 

 
The Ranch at the Roaring Fork 
 
The wastewater treatment facility for the Ranch at the Roaring Fork is a 0.107 MGD 
(0.17 cfs) package plant using an extended aeration activated sludge process, installed 
in 1973 which discharges to Sopris Creek, Segment 3 of the Roaring Fork River. It is 
permitted at 150 pounds of BOD per day.  The homeowners association is responsible 
for the operation and maintenance of the facility.  The facility consists of 2 gravity grit 
channels, 2 lift stations, 2 aeration tanks, a clarifier, chlorinator, and polishing pond.  
Sludge is treated in an aerobic digestor, after which it is applied to four drying beds.  
Dried sludge is held on site until it is transported to the Pitkin County landfill.  Site 
application for expansion of the facility from 0.05 to 0.1 MGD was approved in 1999.  
The design review was completed in March 2000 that showed that the facility could meet 
the approved flow and loading.  The facility serves the Ranch at Roaring Fork, Preshana 
Farms, and Saint Finbar developments.  The permit for this facility expires May 31, 2010 
and is administratively extended until a new permit is issued.   
 
The Town of Marble has been platted as 1/20 acre lots on OWTS with 2,000 lots platted 
inside the town boundary and 1,500 outside of the town limits.  The town is on central 
water, which is supplied by shallow wells, possibly under the influence of surface water, 
and possibly in the same aquifer as the OWTS.  Currently there not enough taps to 
justify any type of community system. 
 
Sopris Village Homeowners Association Wastewater Treatment Plant  
 



 RF-26 

The Sopris Village homeowners association wastewater treatment facility is a 0.052 
MGD Can-Tex package treatment plant which discharges to groundwater via ex-filtration 
ponds.  The organic capacity of the facility is rated at 91 pounds of BOD per day.  The 
plant can be operated in a contact stabilization or conventional mode, followed by 
effluent chlorination, and two ex-filtration ponds Overflow from the ponds and 
groundwater is to segment 3 of the Roaring Fork River.  The package plant consists of a 
bar screen, activated sludge aeration and re-aeration basins, a clarifier and an aerobic 
sludge digestion tank.  Biosolids are trucked to the South Canyon sanitary landfill. 
Ammonia limitations and monitoring are not required due to the expected effluent 
concentrations and instream flows.  The discharge permit for this facility expired 
November 30, 1994, but has been had been administratively extended. 
 
Redstone Wastewater Treatment Plant 
 
The Town of Redstone's wastewater treatment facility is a 0.05 MGD extended aeration, 
activated sludge plant built in 1974 which discharges to the Crystal River, Segment 8 of 
the Roaring Fork River.  The permitted organic capacity of the facility is 85 pounds BOD 
per day.  The facility serves a permanent population of about 170 - 200 people.  The 
facility consists of a bar screen, aerated chamber, grit channel, and a wet well with two 
lift pumps followed by a package plant with a subsurface aeration basin, a center feed 
clarifier, gas chlorination, and infiltration/polishing pond and discharge to the 
groundwater and the Crystal River.  Due to the large dilution factor (greater than 400:1) 
of the Crystal River compared to the hydraulic capacity of the plant, limits for ammonia 
and other mass balance parameters is not necessary.  Infiltration and inflow has been 
documented to be about 10,000 gallons per day during wet times - especially during the 
spring runoff.  Repairs are made as resources allow.  Waste sludge is aerobically 
digested and land applied.  In 1997 the wastewater facility was at 80% capacity.  The 
permit for this facility expires September 30, 2002. 
 
Mid-Valley Metro District Wastewater Treatment Plant 
 
The Mid Valley Metropolitan District recently completed a new 0.99 MGD wastewater 
treatment facility consisting of extended aeration, activated sludge, secondary 
clarification, chlorination and aerobic digestion.  The hydraulic capacity is 0.99 MGD and 
the organic capacity is 1918 lbs BOD5 per day, both approved as part of the site 
approval process.  A 9-inch Parshall flume with an ultrasonic flow meter measures the 
influent flow. A three-foot rectangular weir measures the effluent flow.  There are two lift 
stations that service the area, lift station 1 has a daily peak flow of 83 gpm and lift station 
2 has a daily peak flow of 10 gpm. Discharge is to the Roaring Fork segment 1a after UV 
disinfection. 
 
The site was approved despite a facility site notification letter issued by the WQCD on 
January 2, 2002 noting the site distance to habitable structures was less than the 
mandated distance of 1,000 feet from the treatment basins thus causing concern over 
odor issues, which are difficult to mitigate.  The final site design, after consultations 
between the facility and the WQCD, resulted in the installation of landscaping berms to 
mitigate the odor control issue.  No violations of effluent or site requirements have been 
reported to date. 
 
 



 RF-27 

El Jebel Mobile Home Park Wastewater Treatment Plant 
 
The El Jebel Mobile Home Park wastewater treatment facility is a 0.136 MGD aerated 
lagoon that discharges to groundwater via an exfiltration/storage pond and irrigation of 
hay fields adjacent to Blue Creek.  The organic capacity of the facility is rated at 272 
pounds of BOD per day.  The facility was last upgraded in 1993 and consists of a 
preaeration basin (also used for grit removal and screening), two aerated lagoons, a 
chlorine contact chamber, and an exfiltration and storage pond. Since this is a lagoon 
system, sludge removal is infrequent.  The discharge permit for this facility expired in 
April, 1999, and is under an administrative extension.  
 
Carbondale Wastewater Treatment Plant 
 
The Town of Carbondale wastewater treatment plant is a 0.995 MGD aerated basin 
facility expanded in 1976, which discharges to Segment 3 of the Roaring Fork River.  
The treatment works consist of a bar screen, aerated grit chamber, two subsurface 
aerated basins, two clarifiers, gas chlorination, and two polishing ponds.  Historical 
infiltration and inflow problems appear to have been corrected.  No ammonia limits are 
needed, based on mass balance calculations for the existing 0.5 MGD facility.  Waste 
activated sludge is aerobically digested and applied to several land application sites 
around Carbondale using a liquid sludge truck equipped with a soil injection system.  
The permit for this facility expires December 31, 2004. The town submitted a Site 
Application to the WQCD in 1995 for an expansion to 0.995 MGD, through the addition 
of additional blower and digestor capacity, which is expected to meet the needs of the 
community through 2010.  The site application was approved in 1996 for a hydraulic 
capacity of 0.995 MGD and an organic load capacity of 2,248 pounds of BOD per day.  
The design review was completed in April 1998 showing that this flow and loading could 
be met. 
 
Aspen Glen Wastewater Treatment Plant  
 
The Aspen Glen wastewater treatment facility is a 0.107 MGD facility operated by the 
Roaring Fork Water and Sanitation District, which is an extended aeration facility with 
primary and secondary clarifiers, biosolids aerobic digestor, tertiary filtration and chlorine 
disinfection.  The permitted organic loading is 225 pounds of BOD per day.  The district 
boundary begins just below the confluence of the Crystal and Roaring Fork Rivers and 
extends down both sides of the Roaring Fork River to the City of Glenwood Springs.  
Discharge is to wetlands tributary to Segment 3 of the Roaring Fork River.  Aspen Glen 
Water and Sanitation District also serves Coryell Ranch, Colorado Mountain College 
turnoff area (“midway area”) and Unical.  Rose Ranch is also in the service district and 
will be served.  Biosolids disposal is through aerobic digestion and a commercial 
disposal company that hauls the material to the sanitary landfill at South Canyon.  The 
discharge permit for this facility expired December 31, 2001 and is under an 
administrative extension.  
 
H Lazy F Mobile Home Park Treatment Plant 
 
H Lazy F Mobile Home Park wastewater treatment plant is a 0.04 MGD mechanical 
extended aeration facility that discharges to Segment 3a of the Roaring Fork River, 
approximately six miles south of Glenwood Springs.  The organic capacity of this facility 
is rated at 83 pounds to BOD5 per day.  There are no lift stations that service the area. 



 RF-28 

The potable water usage meter measures the influent and effluent flows, and no 
infiltration/inflow problems have been documented as of 2007.  Sludge is hauled, as 
needed, to the South Canyon Landfill.  Compliance history reported on monthly 
discharge was reviewed from May 2000 to May 2005, and there were permit violations 
for Fecal Coliform, BOD5 and total suspended solids.  The discharge permit expires May 
31, 2010. 
 
Spring Valley Sanitation District Wastewater Treatment Facility 
 
The Spring Valley Sanitation District (SVSD) completed a 0.499 MGD activated sludge 
plant in December 2001.  The Discharge Permit for new facility was issued effective 
March 31, 2010 and expires April 30, 2015.   
 
The new facility is based on the "Aero-Mod" technology for activated sludge (extended 
aeration with secondary clarification and nitrification/de-nitrification system).  The facility 
consists of a headworks facility with an automatic bar screen and Parshall flume for flow 
measurement and sampling, activated sludge treatment, chlorination and de-
chlorination, aerobic digestion and sludge-handling facilities consisting of a filter press.  
Sludge from the facility will be hauled off site for disposal.  Discharge from the facility is 
accomplished by pump station into the Landis Creek Basin below the Hopkins Ditch 
Diversion (commonly known as Spring Valley), a tributary to Segment 3b of the Roaring 
Fork River.  Ammonia limits have been calculated for the facility using the Colorado 
ammonia model and vary by month.  De-chlorination is required because of strict 
residual chlorine limitations in the effluent.  The permittee has not performed any 
construction at the facility that would change the organic capacity of 999 lbs BOD5/day 
as specified in the site approval.  The system includes two lift stations with capacities of 
300,000 and 28,000 gallons per day.   
 
Mountain Meadows Wastewater Treatment Plant 
 
This facility serves the Mountain Meadows Mobile Home Park.  The facility, which 
currently operates without a discharge permit, is designed to treat approximately 10,000 
gallons per day and discharge to groundwater.  The leach field for this facility has failed 
and the facility is discharging to a ditch. The facility is currently under an enforcement 
order issued in 2001 by the Water Quality Control Division. 
 
El Rocko Mobile Home Park Wastewater Treatment Plant 
 
The El Rocko wastewater treatment facility is a 0.01 MGD extended aeration package 
plant built in the early 1970's which discharges to Segment 3a of the Roaring Fork River 
approximately three miles south of Glenwood Springs.  The organic capacity of the 
facility has been rated at 20 pounds of BOD5 per day.  The facility serves a house, 23 
mobile homes, seven RV spaces and a laundry (approximately 75 people).   
 
The facility consists of an extended aeration package plant with a comminutor and bar 
screen at the inlet to the aeration basin, subsurface aeration, a double hopper bottom 
clarifier, tablet chlorination, a chlorine contact chamber, tablet dechlorination, and 
discharge either to a leach field or to the Roaring Fork River.  There are no lift stations 
that service the area. 
 
The facility has experienced numerous problems with the leach field over the years. 



 RF-29 

Compliance history was reviewed February 2000 to March 2005, and there were permit 
violations for flow, BOD5, and total suspended solids. This facility has experienced poor 
operations and maintenance.  Hydraulic capacity is also an issue, as flows have 
exceeded the hydraulic capacity of the plant.  The permittee was issued a compliance 
schedule to install influent and effluent flow measuring and metering devices in 2008.  
Sludge is disposed of by pumping and hauling to the Garfield County landfill.  The 
discharge permit for this facility was issued June 23, 2005 and expires May 31, 2010. 
The influent flow is measured by using the drinking water flow records, and the permitee 
admitted that flow problems exist.  The methods employed to measure both influent and 
effluent flow are inaccurate, especially during summer months after a rain event.  The 
problem, according to the WQCD records, will be addressed in the next renewal as a 
compliance item.  The discharge permit was issued June 23, 2005 and expires May 31, 
2010. 
 
Ski Sunlight Wastewater Treatment Plant 
 
The Ski Sunlight wastewater treatment facility is a 0.03 MGD lagoon system expanded 
in 1990 which discharges to Fourmile Creek, tributary to Segment 3 of the Roaring Fork 
River.  The organic capacity of the facility is rated at 60 pounds of BOD per day.  The 
facility consists of a headworks with a bar screen followed by two subsurface aerated 
ponds and backup surface aerators, a polishing pond, gas chlorination, a chlorine 
contact chamber, and a storage pond with a direct discharge to Fourmile Creek, or 
effluent can be pumped to the snow making/irrigation equipment.  The facility has not 
had a direct discharge to Fourmile Creek in several years.  It is possible that the final 
storage pond could be discharging to groundwater through seepage.  The Colorado 
Department of Public Health and Environment required an ex-filtration study as part of it 
permit renewal.  Ammonia limits have been calculated for the facility using the Colorado 
Ammonia Model (1.1 - 8.1 mg/L total ammonia as N).  Ammonia monitoring will also be 
required as part of permit compliance.  Since the facility consists of aerated lagoons, 
sludge removal will probably occur infrequently.  The discharge permit for this facility 
expired September 30, 1998, and is under an administrative extension.  Ski Sunlight has 
submitted a site application for a 0.05 MGD extended aeration, secondary clarification 
with nitrification/de-nitrification facility to the Water Quality Control Division in January 
2002.  The requested BOD load is 84 pounds. 
 
City of Glenwood Springs Wastewater Treatment 
 
The City of Glenwood Springs' wastewater treatment plant is a 2.3 MGD Rotating 
Biological Contactor (RBC) facility that discharges to Segment 3 of the Roaring Fork 
River approximately 750 feet above the confluence with the Colorado River.  The 
organic capacity of the facility is rated at 4,320 pounds of BOD per day.  The facility 
consists of: coarse and fine bar screens; a primary clarifier; two RBC basins with four air 
driven shafts each; two secondary clarifiers; gas chlorination.  Average flows between 
1988 and 1990 were approximately 0.8 MGD (maximum of 0.9 MGD).  In the December 
2001 permit renewal total ammonia effluent limits of 27-29 mg/L were imposed on the 
facility for the months of May, August, September, and October.  Anaerobic sludge 
digestion occurs in both primary and secondary digestors followed by sludge holding.  
The facility was build in the early 1970's.  Digested sludge is currently being hauled by a 
contract hauler and applied for beneficial use.  The discharge permit for this facility 
expires September 30, 2012.  Glenwood Springs' 201 Planning area extends to 
Carbondale, but the Aspen Glen Sanitation District's formation has precluded serving 



 RF-30 

this extended area.   
 
3.1.2 Population Statistics and Projections 
 
Population projections for the counties and the municipalities in the Roaring Fork 
watershed are listed in Table RF-2.  Various areas within the Roaring Fork watershed 
have significantly different rates of growth.  Pitkin County between 1980 and 1990 
experienced an increase in permanent population of 22.5%, and between 1990 and 
2000 an increase of 17.5%.  Peak population projections are extremely important with 
respect to water quality planning, as wastewater treatment plant capacity needs to be 
able to meet peak demand.  More information needs to be developed with respect to 
projected peak populations for some areas in the Roaring Fork watershed. 
 
Table RF-2.  Roaring Fork Watershed Population Statistics and Projections  
 

Roaring Fork Watershed Permanent Population1 

ENTITY 1980 1990 2000 2000 
projected2 

20106 

population 
2020 

Pitkin Co 10,338 12,661 14,872 17,011 17,148 21,7253 

Aspen 3,678 5,049 5,914 6,430 6,658  
Snowmass 
Village 

999 1,449 1,822 1,725 2,826  

Basalt 529 1,210 2,681 1,699 3,857  
El Jebel4   4,488    
Marble  64 105 105 131  
Redstone       
Carbondale5 2,084 3,004 5,196 5,196 6,427  
Glenwood 
Springs 

4,637 6,561 7,736 7,736 9,614  

Garfield Co 22,514 29,974 43,791 37,521 56,389 72,3013 

 
1: US Census data, from Denver Post, Census 2000 special report, March 20, 2001 
(except 2010 data). 
2: NWCCOG 1996 208 Plan, based on projections from the State Demographer's Office, 
Department of Local Affairs, Dec. 1994. 
3: Population projection, State Department of Local Affairs, State Demographer’s Office, 
October 2000 projections. 
4: Census tract information for the remainder of Eagle County in the Roaring Fork 
watershed 
5: Does not include Redstone, which is included in Pitkin County data. 
6 : 2010 population from Colorado State Demography Office, website accessed on June 
30, 2011 (http://dola.colorado.gov/dlg/demog/2010censusdata.html ) 
 
3.1.3 Industrial Discharges 
 
There are a number of active gravel mining operations including Mountain Mobile, Mid-
Valley, just inside the Garfield County line, and Mobile Premix. 
 
Inactive mines in the area include: North Thompson Creek Mines, which is currently 
under reclamation by Minrec, Inc., and was shown to have significant water quality 
impacts to North Thompson Creek, Anshutz Coal Mine; Coal Basin, which is currently 



 RF-31 

under reclamation by the Colorado Division of Minerals and Geology, and the Smuggler 
Mine near Aspen (no surface or ground water quality concerns have been associated 
with this mine). 
 
Other industry and point sources in the Roaring Fork watershed include the Division of 
Wildlife Fish hatchery on Crystal River, Filoha Meadows, a health spa which discharges 
a design flow of 0.11 MGD - discharge from therapy pools and radiant heating unit to the 
Crystal River, construction dewatering, and water treatment plant backwash discharges.  
These discharges are all controlled by permits issued through the Water Quality Control 
Division. 
 
 
3.1.4 Point Source Issue Summary 
 
In summary, the point source water quality problems of streams and lakes in the Roaring 
Fork River basin are: 
 
High dissolved solids, and potentially high iron concentrations in North Thompson Creek 
as a result of natural runoff and because of drainage from the Anshutz Coal Mine; 
 
Excessive metal and suspended sediment concentrations in Coal Basin as a result of 
the Mid-Continent Resources Coal Mine area; 
 
Point source discharges to Brush Creek are impacted by seasonal low stream flows and 
contribute to observed water quality problems.  
 
Anecdotal evidence suggests that nutrient concentrations (from both point and nonpoint 
sources) in the Roaring Fork watershed are increasing and could cause aquatic 
ecological changes.  An increase over time in periphyton, or algae attached to the river 
substrate, has been noted by long- time fishermen and guides.   
 
 
3.2 Point Source Recommendations 
 
A number of consolidations of IGSs or some other method of reduction in number of 
small failing domestic facilities has been recommended.  These include: 
 
The Woody Creek Wastewater treatment facility permit should go through the State site 
application process, including antidegradation review.  This facility should be operated 
by a management agency. 
 
The Lazy Glen area has been incorporated into the Basalt Sanitation District’s service 
area.  The Lazy Glen wastewater treatment facility should be managed and operated by 
the Basalt Sanitation District. 
 
Colorado Rocky Mountain School’s lagoon should be abandoned and the school should 
be connected to Carbondale’s wastewater treatment facility.  
 
A Consolidated Sanitation Management District in the mid-valley area should be 
established in the future.  The sanitation districts which could be managed by a single 
management organization include: El Jebel, Basalt, Sopris Village, the Ranch at Roaring 



 RF-32 

Fork, Mid-Valley, Carbondale, and Roaring Fork Water and Sanitation District.  
 
H Lazy F, Mountain Meadows, El Rocko, and other on-site wastewater treatment 
systems (“OWTS”) which lie between Glenwood Springs and the H Lazy F should be 
connected to the Glenwood Springs wastewater treatment facility or other management 
agency, such as Roaring Fork Water and Sanitation District. 
 
Spring Ridge, a 180 unit development on Fourmile Creek - has been permitted by 
Garfield County such that septic systems are acceptable until 75 units are built, and then 
will have to go on central sewer.  Glenwood Springs is the appropriate sanitation district 
to provide wastewater treatment management for the development at that time. 